



中国认可  
国际互认  
检测  
TESTING  
CNAS L1842



佛山中纺联检验技术服务有限公司  
CNTAC Testing Service Co.,Ltd.(Foshan)

<b>Testing Report</b>	Security website: <a href="http://www.fcl-sz.org.cn">www.fcl-sz.org.cn</a> Security code: 7183858380
<b>Report No: ZFLJ2645368</b>	Page 1 of 3



### Applicant Information

Applicant Name : AccuMed Biotech LLC  
Applicant Address : 16727 Park Row Houston TX 77084 USA  
Manufacturer : Ningbo Yinliang Foreign Trade Co.,Ltd.

### Sample Information

Sample Description : KN95 5 layers Mask  
Style No. : AC-KN95-CPF-20PP  
Brand : AccuMed  
Sample Quantity : 20 pieces  
Colour : white  
Size specification : KY8606/13.5x12.5cm  
Material Components : 1. 40 gsm non-woven fabric 2. 25 gsm 95 meltblown fabric 3. 25 gsm 95 meltblown fabric 4. 30 gsm non-woven fabric 5. 230 gsm mercerized cotton fabric

- Sample Receiving Date : 2020-09-01  
- Report Date : 2020-09-05  
- The original sample is stucked on the last paper

### Test Performed

Judgement according to:  
GB 2626-2019 Respiratory protection— Non-powered air-purifying particle respirator  
- Selected test(s) as requested by applicants. For details, refer to attached page(s)

### Pronounce

The results shown in this report refer only to sample(s) tested unless otherwise stated.  
All the items are performed in the standard conditions, except the noted cases.  
Except for the requirement of the client, the test results and the conformity judgement of this report do not take the uncertainty of the test results into account.

Signed for and on behalf of  
**CNTAC Testing Service Co.,Ltd.(Foshan)**

Approved by

张志荣





中国认可  
国际互认  
检测  
TESTING  
CNAS L1842



佛山中纺联检验技术服务有限公司  
CNTAC Testing Service Co.,Ltd.(Foshan)

<b>Testing Report</b>	Security website: <a href="http://www.fcl-sz.org.cn">www.fcl-sz.org.cn</a> Security code: 7183858380
Report No: ZFLJ2645368	Page 2 of 3



--- Test Result ---

Test Result	Requirements	Judgement
<b>1. Filtration Efficiency(Salt medium) <u>GB 2626-2019 Section 6.3</u></b>		
Air flow:85L/min,Aerosol: NaCl		
Unit: <%>		
Before pretreatment	(KN95) ≥ 95.0	Pass
sample 1#	99.4	
sample 2#	99.5	
sample 3#	99.5	
sample 4#	99.6	
sample 5#	99.7	
sample 6#	99.4	
sample 7#	99.5	
sample 8#	99.7	
sample 9#	99.8	
sample 10#	99.7	
sample 11#	99.4	
sample 12#	99.5	
sample 13#	99.6	
sample 14#	99.5	
sample 15#	99.6	
After pretreatment		
sample 1#	99.4	
sample 2#	99.4	
sample 3#	99.5	
sample 4#	99.5	
sample 5#	99.6	
Minimum	99.4	





中国认可  
国际互认  
检测  
TESTING  
CNAS L1842



佛山中纺联检验技术服务有限公司  
CNTAC Testing Service Co.,Ltd.(Foshan)

<b>Testing Report</b>	Security website: <a href="http://www.fcl-sz.org.cn">www.fcl-sz.org.cn</a> Security code: 7183858380
Report No: ZFLJ2645368	Page 3 of 3



**Original Sample**



===== End of Report =====

